Installation Tools :
1.Charging pistol drill

2.A set of six angle wrench
3.Socket wrench set

Installation Accessories Package :
1.M10*15 Hexagon socket head cap screws ;
2.M5*12 Hexagon socket head cap screws ;
3.M5*20 Self tapping screws ;

4. M6 Flange nut ;

:\j o

THIS DRAWING AND SPECIFICATIONS HEREIN
ARE THE PROPERTY OF

Rakworx AND SHALL NOT BE COPIED,

x : REPRODUCED OR OwenWu 20 Jan , 2016 : :
5.M5*12 Cross recessed head screws ; REPRODUCEDOR e 33 Jan 2016 nstallation ACD1200
6.M5*8 Hexagon socket head cap screws ; OR SALE OF ITEMS WITHOUT WRITTEN instructions
PERMISSION FROM Rakworx. THIS DRAWING IS N mm
BASED UPON LATEST AVAILABLE a WO r :
INFORMATION AND IS SUBJECT TO CHANGE A 1-1 1 OF 18
] 2 @ ® /




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

| 5 D O / 3
ECN/ECO
REV. DATE Desp. Sign
10mm Allen wrench
clockwise locking
P M10*15 Hexagon socket
head cap screws
Installation Tools :
5mm and 10mm Six angle wrench
parts : Padding block
M5*12 Hexagon socket head cap screws,
M10*15 Hexagon socket head cap screws
Precautions: 1S DRAWING AND SPECICATIONS HEREI Name  Date Description Drawing No.
. . d - Rakworx AND SHALL NOT BE COPIED, Drawn by Owen W 20 Jan , 2016 | |
1..Bc>oster.block uses screw holes in the cabinet ceiling DO Ao oS FOn ety e 200, 2006 i ACD1200
f|Xed IOCk|ngo EIEESXLAENSJFFIAT%T\;JSR\E/VITHOUTWRITTEN Instructions Unit - mm
AASED UPON LATEST AVATLABLE Ve S R k rV | o
wll;cl)_lROI\(Iﬁ_Tlil%N”éllz\l.DISSUBJECTTOCHANGE a WOA Scale : 1°1 g:::jci:tri\grl]e Cheet 2 OF 18
®

O

>

3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

1 2 3 4 5 5 7 3
ECN/ECO
REV. DATE Desp. Sign
Align the edges
remain flat
A
1:5
10
A / 5*12 Hexagon socket
ﬂ/ ' ‘ head cap screws
2 Smm Allen wrench
clockwise locking
Installation Tools :
5mm Six angle wrench
Phillips screwdriver
Parts :
M5*12 Hexagon socket head cap
SCIrews
Precautions: e T oy A P SPECIFIATIONS HERER Name Date Description Drawing No.
. . Rakworx AND SHALL NOT BE COPIED, Drawn by Owen W 20 Jan . 2016 | |
1.A|Ign the edgeS, remaln flat LRJEIEEC;B%E%&RQRIN PART, AS THE BASIS FOR Approved by Zunzheng.Gu 22 Jan ’ 2016 IﬂSta”athﬂ ACD1200
. . THE MANUFACTURE e e
2.Use a screw link between each other firmly OR SALE OF ITENIS WITHOUT WRITTEN < nstructions Uit mm
e o R kWO LA s 11 ™% 0 o sheersoris
WITHOUT NOTICE. T projection |
5

O

>

3




1 2 3 4 5 6 7 3
ECN/ECO
REV. DATE Desp. Sign
M5*12 Hexagon socket head
cap screws(4x)
-
-
-
T
-
= | +H
A
o A
-
e 1:5 Bar electromagnet
-
| T upport lugs
N
(2X)
-
N s Frames
A -
- +-
N
-
|
O
O
x +-
. % Schematic diagram
T Installation Tools : M5*12 Cross recessead J
A~ Tt 5mm Six angle wrench head screws(2X)
Phillips screwdriver
- Parts
I M5*12 Hexagon socket head cap
— | H SCIrews
A
M5*12 Cross recessed head
SCrews
*
O
-
S
= = R .
SER Precautions: e T oy A P SPECIFIATIONS HERER Name Date Description Drawing No.
© - Rakworx AND SHALL NOT BE COPIED, Drawn b
& y Owen.Wu 20 Jan , 2016
B N . REPRODUCED OR o o ACD].ZOO
D~ 1.The frame COmpOﬂer\tS Installed Securelyo USED IN WHOLE OR IN PART, AS THE BASIS FOR - Approved by ZunzhengGu 22 Jan , 2016 installation
T 0 OR SALE OF ITEMS WITHOUT WRITTEN Instructions Unit - mm
Q akworx. .
c_l_: EE\EE/I&SSL%NNFLRAOTI\E@? A|\<VAILAI-3|-II__|EIS DRAEE S Ra kWO rv Third angle
INFORMATION AND IS SUBJECT TO CHANGE A Scale : 11 Srojection Sheet' 4 OF 18
1 2 4 5 6 7 3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

| 7 3 4 D ® / 3
ECN/ECO
REV. DATE Desp. Sign
5*12 Hexagon socket head e - | - : -
cap SCrews
assembly
Installation Tools :
5mm Six angle wrench
Parts :
M5*12 Hexagon socket
nead cap screws
Precautions: ARE THE PROPERTY OF Name  Date Description Drawing No.
) ) ) ) Rakworx AND SHALL NOT BE COPIED, Drawn by Owen W 20 Jan . 2016
1.The frame assembly is aligned with the locking block AL R IN PART, S THE BASI FOR | Aproved by | zmmaenc o | 23 il oLe netallation ACD1200
hanging h|gh I)hrlkEsl\AALAENcl)JFFIAT(élT\;JSR\EVITHOUTWRITTEN Instructions Unit o mm

PERMISSION FROM Rakworx. THIS DRAWING IS
BASED UPON LATEST AVAILABLE
INFORMATION AND IS SUBJECT TO CHANGE
WITHOUT NOTICE.

Scale © 1:1 i angle Sheet: 5 OF 18

projection

O

RakworX

>

3




ECN/ECO

Sign

Desp.

DATE

REV.

The frame assembly in order of
priority, Is mounted Iin alignment

|~ Frames

s <
= &
)P = O
S o o
= 0 L i
p— Q
m A C e
A ) 2
:AWf
.
— C
@)
- - A = .0
C —
O '® Y
.IU ® mmmm O mA_Ole
O = 4o ==
T C O — o
U — =
2 O
D ) g |
o 22
@
qV)
O
)
0 O
-
o O
N O\
m y y
o S C
N ] 8 €
O N
o
QD > .
2y S
(qV) m %w
z& M
N
(O
O
%
c >
= | O
© O
o g
S %
= 2 5 oy
oc 4 z Y
I 2 = Z
- 0 X T
U ) L mR @)
O T F mm<, —
— v = L
< 8 2 3EZG
T N T S
0 £ I 09%5%
Do o Hmmw
LL — W)
005 SwEfr:
ZEZ 0% wn=wz.
ARHRE SO < U
OagWn mwfunmmmth;l
S2281552522
P ¥2QzZz<8H23SR
CF 22255287
N SERLVN=2H0E
TEGUOWIXETSS
—F<orrorroOROnoami&=

1.The frame assembly in order of priority, is mounted In

s
C 9,
@, Y
C O
), O
e O r S
7, = mw "
—~
3o 932
— C
3
n”ﬂd D q“ . .
O X 1 L
c— A O +
+~ ) N © O -
.Mmm Mmm . e AMM; @ e D
S £P¥inT 3 o S
U C MM (O U C
L (© L Q O)
C Rt
— al ien Nl L
al v
S 0F GO0+ ¢ O0F ¢ OF O+ O+ N-89/27 OS]
000 1=007< 00¥Y=0c1< | 0Cl=0¢< 06 =9< 9=¢< ¢ =5 0< od0uelIs|0] /Ssuels|o ]




O 0
) Z g £
D O
; 29 E 7
= 0 3
c @ £ ¢
a S5 O
v
0 o
Q| 2
S 2 c e £
hNu a .m Q2 0 .Awu.m,
L] s ®mh =
2 m© o
) ) ) —
S22 H
// o
qV)
3
QO
. 0 O
> -
LL o O
Y N O\
S
/ ST
, O N
\ e
/ S W
\ o 5 2
—~ z N
O _/u_ k
\ - (M
0 = =
\ sl
N\ .,
// E 3 z3 %
.2 8 £ ES
s S 2 2EEg
0 £ % 32%83
5,9 £ £330
003 Zpifna
SEIxzOp2oEsY
O W LCERLN_I
£00R82%522899
28335200855
DWmOIAMnN_BDRO
== Ny SERLVYSEOE
TISUgESELZS
O
O
C
= -
o O
)
e B
Q mw < o
C | w
= O W -
= = O @
= = O O
C Nl
O - fp— G
c g = —
> O
— O nd O
O m > i
0, - O o
O g (- W
C 3 - O
O - - .
= O S v O
o + = .S
D = C Oz
s D D s
v mm > Y=
), (O o O
C ) Q O O
+- V) U o
— O .
- ) O i
= O+ S 0O+ O+ ¢ O+ O+ O+ N-89/7 OS]
D00 L=007< 007=0c21< | D¢cl=0¢< 0 =9< 9=¢< =4 0O< 9JdUEI9|0 | /SSUBII|0 |




| % 3 0 e / 3
ECN/ECO
REV. DATE Desp. Sign
. 5*12 Hexagon socket head cap
O
- screws(4X) s
Q ) ///Ls ’ 0
: +
B <] g
() ® s o ° 0
NS ) ”
|| o [ [l
S|+ @ P
A The lintel ’
. o beams Upright )
s A I
|| o A
N .
Q|+ 1:5 .
/\
oI
215 Upright -
/\ : .
Installation Tools :
5mm Six angle wrench
(O | — .
= Parts :
1
+
: M5*12 Hexagon socket w
head cap screws
.
||
IORNES
|+
/\
D
O
-
qe
5= S G AND SPECIFICATIONS o .
< % pae o oy By C o CATIONS HERE Name Date Description Drawing No.
= © . Rakworx AND SHALL NOT BE COPIED, Drawn by Owen Wu 20 Jan . 2016
g g Precautions: LRJEIEE?IE%IE%I?ERORIN PART, AS THE BASISFOR  Approved by Zunzheng.Gu 22 Jan , 2016 installation ACD1200
T 1.The lintel beams and columns using the IOCklng SCrew OR SALE OF ITEMS WITHOUT WRITTEN Instructions Unit -
(& PERMISSION FROM Rakworx. THIS DRAWING IS v nitsmm
E N AN 12 SRR Chan dKWOTI
WITHOUT NOTICE. A Scale : 1:1 projection Sheet: 8 OF 18
| % O ® / 3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

| % 3 9 ® / 3
ECN/ECO
REV. DATE Desp. Sign
M5*20 Self tapping )
screws(10X
A
1:5
Installation Tools :
o6mm Socket wrench
Parts :
M5*20 Self tapping screws
A Doo r/ |
Components

Precautions: | | | | ARETHE PROPERTY O T ATIONS HERER Name Date Description Drawing No.

1.The door assembly using self-tapping screws in the cabinet RaKmor N0 STALL NOT BE COPIED orawnby  OwenWu 20 Jan, 2016 . .

frame LTJIiEDN{EI\\l/t/E%ESREIN PART, AS THE BASISFOR  Approved by Zunzheng.Gu 22 Jan , 2016 installation ACD1200
OR SALE OF ITEMS WITHOUT WRITTEN Instructions Unit - mm
SASED UPON LATEST AVAILABLE 00 R a kWO rW e
%ﬁ%@ﬂf&%ﬁé?mg SUBJECT TO CHANGE A Scale © 11 Srojection Sheet 9 OF 18

®

O

>

3




ECN/ECO

Sign

Desp.

DATE

REV.

5*12 Hexagon socket
head cap screws(16X)

5mm Six angle wrench

Installation Tools
Parts

M5*12 Hexagon socket

head cap screws

. 00
O —
Z o & 9w

O O
2 8 £ ¢
Mw =2 0
r A C e
A ) U
:@*
.
— C
@)
- - A = .0
C -
O '® © o
.IU oIO mA_Ole
O = 4o ==
T C O — o
U —_—
4 O
) — ) —
o 22
QL
q
O
Vg
O O
— i
o O
N N
m - | Wy
v S C
N 8 8 . €
O
G

Q o |
2y S
amwm
23t M

N
(O
_ e
2 E
c | >
= 9
© | o
o g
S %
= 2 o
o 4 z Y
I 2 =2 zZ
s 5 5 2 G
Ll
O F F WS —
— W = L
< O < 2EFEG
T N T S
KTAOOAU
5.2 2 E230
005 ZwsZrg
ZEZ _OXwn=wz,
<oerTx PS0E<U
Oaw mCWRLNT
FEEE
P ¥2QzZz<8H23SR
CEQ9QR=2E5Q% T
N SERLVN=2H0E
TEsuLUVNIXEgSS
F<xxxoOFROam&=S

1.The lintel component uses screws in the door frame assembly

Precautions:

= U+

5 U+

¢ U+

¢ U+

L O+

L O+

D00 L =007<

JO7=0c¢ 1<

¢ 1=0<

Uy =9<

J=6<

¢ =5 0<

N-89/.¢ OS]
92URJ3|0 | /SSURII|0 |




1 / 5 2 D o / 3
ECN/ECO
REV. DATE Desp. Sign
5*12 Hexagon socket
/| nead cap screws(Z2X)  _Z= L
=
i :
- ,
8 -+ 1 . 5
=
/\
-
-
N O
||
=+
A
-
S
Al -
- +
/\
RN
| | O - ,
© |+ Installation Tools :
omm Socket wrench
- 5mm Six angle wrench
oG Parts :
M5*20 Self tapping screws
- M5*12 Hexagon socket
|
ol head cap screws
o | T
/\
M5*20 Self tapping screws
W
U °
C Precautions:
O
< OEO 1.The lower rall fixing plate using the screws on the door assembly T A e vt ECIFICATIONS HEREIR Name Date Description Drawing No.
= 2.Use self-tapping screws fixing the lock plate in the bottom of the REPRODUCED OR prawnby | OwenWu | 20 Jan , 2016
((?) N . USED IN WHOLE OR IN PART, AS THE BASIS FOR A d b installation ACD1200
2 0 Cabinet beamS e MANUFACTURE ' pproved by  Zunzheng.Gu 22 Jan, 2016 . .
T 0 OR SALE OF ITEMS WITHOUT WRITTEN Instructions L
(@ PERMISSION FROM Rakworx. THIS DRAWING IS N Jnit o mm
O BASED UPON LATEST AVAILABLE a Wor e
— wllfrcl)_lROI\(Iﬁ_Tlil%N”éllz\l.DIS SUBJECT TO CHANGE A Scale © 1-1 prgje:tri\(?ne “heet 11 OF 18
1 e o / 3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

l / 5 D o / ®
ECN/ECO
REV. DATE Desp. Sign
. THIS DRAWING AND SPECIFICATIONS HEREIN N o .
Pl‘eca Ut|0n5: ARE THE PROPERTY OF T Name Date Description Drawing No.
Rakworx AND SHALL NOT BE COPIED, Drawn by Owen W 50 Jan . 2016
. ‘ Al ' REPRODUCED OR ' . .
1.The left and right door hanging sliding plate into the USEDIN WHOLE ORIN PART, AS THEBASISFOR Aprcvcc by ZunshengGu 22 Jan , 2016 installation ACD1200
buckle on the upper lintel assembly O AL OF TE S WTHOUT WRITTEN o nstructions Jnit  mm
BASED UPON LATEST AVAILABLE Ra kWO rv Third angle
INFORMATION AND IS SUBJECT TO CHANGE L. A 1 .
WITHOUT NOTICE. A Scale : 1:1 projection sheet: 12 OF 18
O

O

>

3




1 2 5 e o / 3
ECN/ECO
REV. DATE Desp. Sign
5*12 Hexagon socket head - -
cap screws(5X)
-
-
-
T
-
§ H
/\
8 .
2| Lintel pad
||
Nk
A
-
S e
Al -
- —+
/\
-
‘RS
| | O - ,
© |+ Installation Tools :
5mm Six angle wrench
- Parts :
oG M5*12 Hexagon socket
nead cap screws
-
|
O | O
o | T+
/\
W
O
-
(O
> . o .
< % Precautions: ARE THe PROPERTY OF o TONS HERER Name Date Description Drawing No.
— © . . . . Rakworx AND SHALL NOT BE COPIED, Drawn by OwenWu 20 Jan . 2016
I, REPRODUCED OR ' : :
3 o 1.The Lintel pad using screws in the lintel assembly DS N WHOLE ORIN PAR, S THEBASISFOR Aoy zunzhengau 22 Jan | 2016 installation ACD1200
© 0 OR SALE OF ITEMS WITHOUT WRITTEN Instructions o
D PERMISSION FROM Rakworx. THIS DRAWING IS N Jnit o mm
o BASED UPON LATEST AVAILABLE a Wor i el
— wIlfrCI)_llz)l\(lJ?_Tlil%N”éEND IS SUBJECT TO CHANGE A Scale 1:1 projectiogn Sheet: 13 OF 18
] 2 @ o / 3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

| / 5 D ® / 3
ECN/ECO
REV. DATE Desp. Sign
Installation Tools :
10mm Socket wrench
Parts :
M6 Flange nut
Precautions: vame | Dats Description  Drawing No
. . . Rakworx AND SHALL NOT BE COPIED, Drawn by Owen W 20 Jan . 2016
1.The rail assembly snap into the mounting plate, use T O N PART, 4 THE BASE FOR. | Approved by | Zufere Ga | 22 Jan” 2018 etallation ACD1200
THE MANUFACTURE . :
the ﬂange nut OR SALE OF ITEMS WITHOUT WRITTEN Instructions Unit - mm
PERMISSION FROM Rakworx. THIS DRAWING IS N nit :
BASED UPON LATEST AVAILABLE Ra kWO r Third angle .
i/l\\I/II;_CI)_lROI\(IJ,?_TILCC))N”éIIE\I.DIS SUBJECT TO CHANGE A Scale © 141 S rojection Sheet 14 OF 18
®

O

>

3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

| / 5 D ® / 3
ECN/ECO
REV. DATE Desp. Sign
*
M5*12 Cross recessed
head screws(9X) -
Installation Tools :
5mm Six angle wrench
Parts :
M5*12 Cross recessed
head screws
Fornt
Preca UtiO n S: THIS DRAWING AND SPECIFICATIONS HEREIN
: : : : Date Description Drawing No.
1.Hang the door into the guide rail component, the following buckle Rakworx AND SHALL NOT BE COPIED, AL Bl ; i
into the guide rail t, using th locki JSED IN WHOLE ’ installation ACD1200
INTO the gulde rall component, using tne screw 10CKINg USED IN WHOLE ORIN PART, AS THE BASIS FOR  Approved by Zunzheng.Gu 22 Jan , 2016
THE MANUFACTURE ’ iﬂStl’U CtiOnS
OR SALE OF ITEMS WITkHOUT_I\_/:/_:IQéTgERﬁWING .« Un|t - mm
PERMISSION FROM Rakworx. ’
BASED UPON LATEST AVAILABLE Ra kWO rv Third angle
wII;_CI)_lROI\(Iﬁ_TIL%N”éEDIS SUBJECT TO CHANGE A Scale © 1°1 Srojection Sheet' 15 OF 18
®

O

>

3




1 Z 5 2 D o / 3
ECN/ECO
REV. DATE Desp. Sign
5*12 Hexagon socket
head cap screws(9X)
-
-
-
— | 0O
|| =
-
O \ ) o
- T :
: . Q | \ L
||
- % ,
~ | T
A
-
S
A -
- —+
/\
-
MR
IO
(O N
x —+ o \
O | — Rear \
e \
N
Fornt
- Installation Tools :
| :
0| c 5mm Six angle wrench
-
A Parts :
M5*12 Hexagon socket
o
= h
0 ead cap screws
O
= 2= THIS DRAWING AND SPECIFICATIONS HEREIN L :
% % ARE THE PROPERTY OF Name Date DGSCI‘IptIOﬂ Dl'aWIY'Ig NO.
Rakworx AND SHALL NOT BE COPIED,
% N : REPRODUCED OR Prawn by Owen.Wu 20 Jan , 2016 : : ACD1200
D~ Precautions: USED IN WHOLE OR IN PART, AS THE BASIS FOR - Approved by Zunzheng.Gu 22 Jan , 2016 installation
T ) ' ' : OR SALE OF ITEMS WITHOUT WRITTEN Instructions :
L 1.The lintel using SCrews in the dOOrway mat PERMISSION FROM Rakworx. THIS DRAWING IS N Jnit o mm
O BASED UPON LATEST AVAILABLE a Wor Third angle .
INFORMATION AND IS SUBJECT TO CHANGE A Scale © 1+ rojection Sheet 16 OF 18
1 Z 2 @ o / 3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

O

>

| / 5 4 D O / e
ECN/ECO
REV. DATE Desp. Sign
5*8 Hexagon socket head
cap screws(2X)
5*12 Hexagon socket
head cap screws
Installation Tools :
5mm Six angle wrench
Parts :
M5*12 Hexagon socket
head cap screws
M5*8 Cross recessed head Rear Cornt
SCrews
Precautions: S DRAWING AND SPECIFICATIONS HEREIN Name  Date Description Drawing No.
) . EEE?S% l'JA\CI\IIEDD S(,)HRALL NOT BE COPIED, Drawn by Owen Wu 20 Jan , 2016
1-Use SCIrews flrmly IOCk USED IN WHOLE OR IN PART, AS THE BASIS FOR  Approved by Zunzheng.Gu 22 Jan , 2016 installation ACD1200
I)HRESI\AALAENCEJFFIAT%T\;JSR\E/VITHOUT WRITTEN Instructions Unit o mm
PERMISSION FROM Rakworx. THIS DRAWING IS R k v .
BASED UPON LATEST AVAILABLE : |
INFORMATION AND IS SUBJECT TO CHANGE d Wor/‘ Scale : 1:1  projection Sheet: 17 OF 18
O

3




T 0.3

+ 0.0

>o0=120 | >120=400 >400=1000

+ 0.5

>0 =50

+0. 2

>5=0

+ 0.

>0.0=5

0.

Toleranss/Tolerance

1ISO 2768-M

| % 3 0 ® / 3
ECN/ECO
REV. DATE Desp. Sign
M5*12 Hexagon socket
A~
S
Installation Tools :
5mm Six angle wrench
Parts :
*
M5*12 Hexagon socket -
nhead cap screws
Fornt Rear
- TS DRAVING AND SPECIICATIONS HeRei Name  Date Descriptior Drawing No.
recautions. Rakworx AND SHALL NOT BE COPIED,
: REPRSDUCED OR Prawn by Owen.Wu 20 Jan , 2016 : ‘ ACD1200
1.Use screws flrmly lock %iIIEEDN{RII\\I/tlJII—:IS(I:_EUC)RIEIN PART, AS THE BASIS FOR  Approved by Zunzheng.Gu 22 Jan , 2016 installation
OR SALE OF ITEMS WITHOUT WRITTEN Instructions Uit mm
PERMISSION FROM Rakworx. THIS DRAWING IS :
BASED UPON LATEST AVAILABLE Ra kWO rv Third angle
WII;'CI)—IROI\(IJAI'TIL%NFI?IIE\I.DIS SUBJECT TO CHANGE A Scale © 1°1 Srojection Sheet 18 OF 18
®

O

>

3




